Marques

No brand

Référence: 34/30

Tail rotor blades 130 mm

Commentaire(s): 0

Tail rotor bladesSpecification 8.0 mm blade root8.7 g approx.29 mm blade chord5.0 mm profile thicknesssymmetrical130 mm longbalanced1 pair

Prix 65,70 €
Détails
En vente sur demande

Référence: 10/90

Canopy latch

Commentaire(s): 0

The canopy retainer set helps to keep your canopies undamaged for a long period. It absorbs movement, such as abrupt shocks in hard landings, and prevents cracks developing in the canopy.Knurled nuts are used to hold the canopy in place, and they do not intent the canopy when tightened.The components of the canopy retainer system are screwed against...

Prix 7,30 €
Détails
En vente sur demande
Toutes les meilleures ventes

GRP blade holder, 5 mm ∅ hole

76/19
Note 

As demands on helicopters continue to rise, so stronger blade holders are required.
In this case a 14 mm blade holder is combined with a 5 mm Ø hole for blade retention, i.e. the matching blade holder screws and self-locking nuts are M5 in size.

  • GRP blade holder
  • with short linkage arm
  • for multi-blade rotor heads
26,60 €
Quantité
En vente sur demande

 

Política de seguridad

 

Política de envío

 

Política de devolución

Description

As demands on helicopters continue to rise, so stronger blade holders are required.
In this case a 14 mm blade holder is combined with a 5 mm Ø hole for blade retention, i.e. the matching blade holder screws and self-locking nuts are M5 in size.

  • GRP blade holder
  • with short linkage arm
  • for multi-blade rotor heads
Détails du produit
76/19
Avis

Aucun avis n'a été publié pour le moment.

Donnez votre avis

GRP blade holder, 5 mm ∅ hole

GRP blade holder, 5 mm ∅ hole

As demands on helicopters continue to rise, so stronger blade holders are required.
In this case a 14 mm blade holder is combined with a 5 mm Ø hole for blade retention, i.e. the matching blade holder screws and self-locking nuts are M5 in size.

  • GRP blade holder
  • with short linkage arm
  • for multi-blade rotor heads
Donnez votre avis
16 altri prodotti della stessa categoria:

Riferimento: 54/18

Clamp ring for 12 mm

Recensioni: 0

Same design as clamp ring 54/13, but for 12 mm Ø main rotor shaft.Clamp ring for pitch compensator 12 mm Ø, length of the pin 40 mm.

Prezzo 26,60 €
Più
In vendita su richiesta

Riferimento: 703/31

3-blade centre piece, 10 mm

Recensioni: 0

Item to a multi-blade rotor head for Ø 10 mm shaft; see Ord.No. 703/30, 704/30 and 705/30.

Prezzo 186,50 €
Più
In vendita su richiesta

Riferimento: 74/14

O-ring 3 x 16 mm soft

Recensioni: 0

O-ring 3 x 16 mm soft Content of the package: 8 pieces Tip: O-rings always slide with a drop of silicone oil onto the shaft.

Prezzo 5,50 €
Più
In vendita su richiesta

Riferimento: 707

Rotor cap for Multi blade head

Recensioni: 0

The diameter is 83 mm and the construction height from the screw-on surface to the highest point is 13 mm.It is fastened using an M4 x 14 hexagon socket screw (included).

Prezzo 26,60 €
Più
In vendita su richiesta

Riferimento: 704/31

4-blade centre piece, 10 mm

Recensioni: 0

Item to a multi-blade rotor head for Ø 10 mm shaft; see Ord.No. 703/30, 704/30 and 705/30.

Prezzo 260,40 €
Più
In vendita su richiesta